HIT

Harsco Track Technologies

Harsco

www.harscotrack.com

SERVICE BULLETIN
MAINTENANCE OF WAY EQUIPMENT

DATE: 10-26-2005 BULLETIN NO: 05-017

TITLE: 2011683 PRINTER GROUP

RATING: DIRECTIVE ALERT
(Action Is Required) (Potential Problem)
INFORMATION X| PRODUCT IMPROVEMENT
(Action Is Optional) (Enhance Product)

PRODUCT SERIES / MODEL: 6700S Tamper with Jupiter Control System
SERIAL NO: All 6700S Models with Jupiter Control System

SUMMARY: A Printer Group HTT part #2011683 is now available to provide printing
capabilities of curve plots on 6700S Tampers with Jupiter Control Systems.

OPERATIONAL IMPACT: Provide printing capabilities of curve plots on 6700S Tampers with
Jupiter Control Systems.

ACTION: Order and install one HTT #2011683 Printer Group per machine. The Printer
Group includes a Printer, Printer Stand, Power Inverter, and necessary cables
and wires. An upgrade of the JAM Box software may be required depending
upon the software version currently installed.

CONTACT: If you have any questions or if we can be of any service, please contact
Eugene Russell at the Ludington, MI. facility, 231-843-3431.

GO BACK | | PAGE DOWN




PAGE 2 SERVICE BULLETIN NO. 05-017

SAFETY INFORMATION

n FOLLOWAPPLICABLE RAILROAD LOCKOUT - TAGOUT PROCEDURE TO
REMOVE ALL ENERGY SOURCES FROM MACHINE. FAILURE TO
COMPLY COULD RESULT IN SEVERE BODILY INJURY.

PRINTER GROUP INSTALLATION
- See Application Drawing #2011683 Sheet 1 and Sheet 2

1.

2.

~

10.
11.

12.

13.

14.
15.
16.
17.
18.

Inside of the JAM Box Electrical Enclosure, place covers over both the JAM Box and the
Servo Controller Board to keep from getting drill shavings in them.

Drill four #19 (.166) inch diameter holes inside of the JAM Box Electrical Enclosure per the
dimensions shown on Sheet 2.

Clean up all of the drill shavings inside of the JAM Box Electrical Enclosure and remove the
covers from both the JAM Box and the Servo Controller Board.

Mount the Power Inverter (10) inside of the Electrical Enclosure using four sandwich mounts
(11), four #10 flat washers (12) and four #10-32 lock nuts (13).

Cut the Wire (16) to the lengths needed and wire the Power Inverter (11) to the Overhead
Panel per the Wiring Instructions. Be sure to label the Wires with the designated wire
numbers using Wire Markers (15).

Mount the Printer / Paper Holder Stand (2) to the top of the JAM Box Electrical Enclosure
using four 1/4"-20 x 3/4" hex head cap screws (6), eight 1/4" flat washers (7) and four 1/4"-20
hex lock nuts (8).

Install the Printer Pads (5) in the Printer / Paper Holder Stand (2) trays.

Cut the Side Cushion Trim (4) to the lengths needed and install on the edges of the Printer /
Paper Holder Stand (2).

Set the Printer (1) in the top tray of the Printer / Paper Holder Stand (2). The bottom tray will
be used for Paper storage (not provided).

Install the Trim Seal (14) around the opening in the side of the JAM Box Electrical Enclosure.
Connect the Printer Cable (3) to the Printer Port of the Printer (1), route through the opening
on the side of the JAM Box Electrical Enclosure and connect to the Parallel Port of the JAM
Box (Can:01).

Route the AC Power Cable of the Printer (1) through the opening on the side of the JAM Box
Electrical Enclosure and plug in to the Power Inverter (10).

Secure the Printer Cable (3) and Power Cable of the Printer (1) to the top of the JAM Box
Electrical Enclosure using one Clamp (9) on the rear Cap Screw (6) that mounts the Printer /
Paper Holder Stand (2).

Turn on the machine electrical system.

Start the machine engine.

Boot-up the Jupiter Control System.

Check the operation of the Printer by attempting to print a curve plot.

If the Printer does not print the curve plot, verify the current software version of the Jupiter
Control System. Contact HTT with the current software version to determine if the software
needs to be upgraded to later version for the Printer to operate.

GO BACK | | PAGE UP | PAGE DOWN




SERVICE BULLETIN NO. 05-017 PAGE 3
2011682 PRINTER GROUP PARTS LIST
- See Application Drawing #2011683 Sheet 1 and Sheet 2

ITEM PART NO DESCRIPTION QTY
1 351118-1 Printer . . ... 1
2 412674-1 Printer / Paper Holder Stand . . . .. ....................... 1
3  252693-1 PrinterCable........... ... .. . . . . . 1
4 2011685 Printer Tray Side Cushions . . . ............ ... ... ... .. 1
5 2011684 PrinterPads ........... ... .. . . . . . 1
6 250010-3 Cap Screw, Hex Head 1/4"-20 x 3/4"Llong . . ... ............ 4
7 150973-2 Washer, Plain 1/4". . . . ... 8
8 153140-420 Lock Nut, 1/4"-20 Grade 5. . . . . ... .o 4
9 3780 Clamp . . 1
10 351193-1 Power Inverter. . . ... . 1
11 2009897 Sandwich Mount, #10-32. . . .. ... 4
12 150987-9 Washer, #10 Plain Wrought . ........................... 4
13  153140-1032  Lock Nut, #10-32 Grade 5. . ......... . i, 4
14 2011687 TrimSeal. . ... 1
15 253820-1 Wire Markers. . ... 6

16 156621-1 WirE 20 ft
17 2011683-DWG Drawing, SheetlandSheet2 .......................... 1

GO BACK | | PAGE UP | PAGE DOWN




PAGE 4 SERVICE BULLETIN NO. 05-017

© 2005 HARSCO TRACK TECHNOLOGIES, HARSCO CORPORATION

415 North Main Street 2401 Edmund Road, Box 20 200 South Jackson Road
Fairmont, MN Cayce-West Columbia, SC Ludington, Ml
56031-1837 29171-0020 49431
Tel: (507) 235-3361 Tel: (803) 822-9160 Tel: (231) 843-3431
Fax: (507) 235-7370 Fax: (803) 822-7471 Fax: (231) 843-1644

Printed In U.S.A.

GO BACK | | PAGE UP | PAGE DOWN




LOCATE 9.25 INCH PIECE HERE

- - | S— 4 == } ;
=~
= _ = T | |
CAN: 01 _ = _ ‘ T LI TLETITIIIT D
- -~ —~ PRI LLITIIIILT
= —— | -

1

=
W mmwnwmgf _
"’ d = T = = —
- ﬁi
Qo
= + oo
Ly ¥ A

a0 | asn £ oy 2 moa L noa

o Jo o[ Jo o Y o ¥ o P On

LOCATE 11.75 INCH
PIECE HERE

LOCATE 11.75 INCH
PIECE HERE

LOCATE 14.50 INCH
PIECE HERE

INSTALL SMALLER MAT HERE (BELOW PRINTER}

INSTALL AROUND INSIDE EDGES OF REF. #2

| S W _ 8
7
SEE SHEET #2
—_ FOR INSTALLAT ION
- — DETAILS
INSTALL
LARGER

MAT HERE

|

|
— B
O

CONNECT AT
OVERHEAD TB ‘

TS QIERNIS SPECITTED: ToEscr
CONF [DENT | A 3T SEALE DEAVTIE DESCRIPTION PART NUMBER

€62 cOPVRIGHT 2000 HARSEO TRAGK TECHNOLOG IES. THIS DRANING. L ENGL {5 TH0 BLACE pECIMAL DIMENSIONS £ 01 [ CONVERSION,

A tisolss'Coe 0a AL nFonliTio, Tode secner PR, SRS O R o |PRINTER 67003 2011683, | HermeToack Tocknelugios

INFORWAT 10N, #ND/OR KNDN-HON THAT IS THE PROPERTY OF [ NETRIC TNO PLACE_CECINAL OIMENSION 1005 JUPITER ’ Harsco

e SRR L T e | Mo C R P BRI DO

510003155 | 26AUB05 | Grierise wie AvuILiBLE, The cRANING OF conunET, o A © e 8 FAREE PRt e BBIEI A sToa0 57005 IUP ITER LUD INGTON,_MI

ot ity LR et S Ot 2 A T R s gy e TRARTNG NVBER—— [oweer T

IF _ % | SEE SEPARATE BM 1010019, - | 2




#19 (.166) DRILL
9.05 #10-32 UNF-28
(4) HOLES

— 1
| — J

i
—f

Py Py 4.25 INVERTER WIRING
& L] [ ]
WIRE# FROM 10
f@\ 334A -ENC1-TB2:66 —VI515:BAT(+)
= 000 —ENGT-TE2:1 —WI515:BAT (-}
- ® L]
L ®

RUN WIRES TO OVERHEAD PANEL FOR
SUPPLYING 24VDC POWER TO INVERTER.

| | INSTRUCT | ONS

MOUNT  INVERTER.
WIRE INVERTER TO OVERHEAD.
MOUNT PRINTER STAND.
INSTALL FOAM MAT AND TRIM
8 8 TO PRINTER STAND.

I | SET PRINTER IN STAND.

6. CONNECT PRINTER CABLE TO

7@ @ @7 PRINTER AND PARALLEL PORT

OF JAM BOX (CAN:O1).
7. ROUTE AC POWER CABLE OF

REF. #10 INSTALLATION DETAITL O INTER T TVERTER ARD

N =

@)

TS OTAFN TS ee T ToEser
CONF IDENT 1AL BOGT STALE DR DESCRIPTION PART NUMBER
@3 copvricHT 2000 HARSEO TRAGK TECHNOLOGIES. THIS DRANING | ALL ENGEISH THO FLACE DECINAL DIMENSIONS .01 | CONVERS ION,
GRCBeiewT o THE TRGReRTy O amscn eack TecmoLoeirs | AL ENGLISn THREE Ao Belimal BENS 103 2 002 Marene Traok Tochnolesi
41 ENBODIES, CONF [DENT AL INFORWAT 0N, TRADE screr HEERIEE RUECE P OB G s s 25 |PRINTER 6700 2011683, — Tarese Track Technelagier
INFORMAT DM AND/OR KNDK-HOK THAT 15 THE PROPEETY OF abt NEfelc b eCict Beclidl BMEISIGNS 38 [P iTER . Torsoo
arsed Teags TeSiio e, oy caeei s beaie on | BecslbeD SUAGES'S S hIMET AT O = S~
DBEIENT  THE! REC|FIENTT ACREES” (10 WY 10 Aoy Dt o .
510003155 | 25AUCOS | grcre Se Wik AAILHELE, THE DRAKING DR DOGUNENT, Of ANY ALL ENGLI S THREE PLACE WELD DINENSIONS™ 030 57005 JUP ITER LUD INGTON, M1
INFORMATION OR KNOW-HOW EMBCDIED THEREIN, TO ANY THIRD HE [DRAWN DATE. DRAWING NUMBER
2l o RErSeouBh b LEE-TH Gouk o AL HETRIS Teb pLAGE LD BRI 2173 COLE [P 2605 [ weram o Fre 2
OUINENT 16 unrACTURE any apeagaTus or oevice. wimour | AL ANGHEER RLUENSIMRIAR: p- 2 I SEE SEPARATE BM 1010019,- | 2
| | V7 0 N ITTEN AUTHOR \Ta\ON OF AR TriGE TromioLories | BREAK" AL UNNFOP SRy $iae Edes .50=1 >




	GO BACK: GO BACK
	PAGE UP: PAGE UP
	PAGE DOWN: PAGE DOWN


